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ANALYTICAL REPORT

AHanuTUyeckun oTyeT

18880-3 dd. 18.12.2019
18880-3 ot 18.12.2019

LV COKING COAL
produced at AO “OF Mezhdurechenskaya” (as declared)
LV COKING COAL npoussoactea AO “OP MexaypedeHckas” (kak

3asBrneHo)

representative of Principal
npeacTasuTens 3akasuvka
AO “OF Mezhdurechenskaya”
AO “O® MexaypeyeHckas”
polyethylene bags, total weight 300 kg
NONNITUNEHOBbIE MeLLIKK, 06Lwmi Bec 300 Kr

31.12.2019

31.12.2019

09.01.2020

09.01.2020

NK?20-000664
NK20-000664
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METHODS: Analysis performed on a SUBMITTED SAMPLE. Analysis performed in accordance with GOST,

ISO, ASTM Standards.

METO/[bI: AHanu3 6bin npoBeaeH Ha nNpegocTaBneHHyto Npoby. AHanuna 6bin NpoBeaeH B COOTBETCTBUM co cTangaptamu FOCT, NCO,

ACTM.

| ANALYSES WERE PERFORMED IN SGS LABORATORY:

| AHanusbl 6611 NpoBeAeHbI B nabopartopumn SGS:
Analysis of sample Ne 0001 was performed at the SGS laboratory in Novokuznetsk, Russia with results as

follows:

AHanu3s npo6bl Ne 0001 6bin NnpoBefeH B nabopatopun SGS HoBokysHelka, Poccus. PesynbTaTthl aHanusa cnegyrowme:

Basis reported

Moisture, %
Maccosas gons

Ash, %

3onbHOCTb, %

Yield of volatile

matter, %
Bbixog netyunx

Total sulfur, %
CopepxaHue
obLwen cepbl, %

Gross calorific

value, kcal/kg
Bhbicwas Tennota

COCTOAHNE

BasoBoe cocTosiHne Bnaru, % OCT P 55661- . cropaHusi, Kkan/kr
FOCT P 52911-2013 2013 o ClaTe;ﬁ?éBé(;/ozo 12 2?5?13925‘;%?2%%%3\;’ FOCT 147-2013
- ' (ISO 1928:2009)
As received basis 8.4 16.8 0.28 7341
Paboyee cocTosiHne
Dry basis 9.0 17.9 0.29 7851
CyXOe COCTOSAHUE
Dry ash Free basis
Cyxoe 6e330rbHoe 19.7 8628

Net Calorific Value (as received) was calculated in accordance with FOCT 147-2013 (ISO 1928:2009):

7091 kcal/kg

Huswasa TennoTa cropaHus (paboyee coctosiHme) paccuntaHa B cootBeTcTBMM ¢ FTOCT 147-2013 (1ISO 1928:2009)

Screen test was performed in accordance with ISO 1953 with results as follows:
CuToBbIN aHanu3 6bin npoBefeH B cootTeTcTBMU ¢ ISO 1953. PesynbTaThl aHanusa cnegyrowme:

Nominal
Top Size
(mm)
Knacc

+100

70-100

50-70

25-50

13-25

6-13 | 3-6

1-3 | 051

0.15-0.5 | 0-0.15

Yield (%)

0.0 2.2 3.8 22.3 | 30.2 | 20.3 85 | 46 1.9 2.7 3.5

Bbixoa
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Determination of dioxide carbonate carbon content was performed with results as follows:
Onpe,u,eneHme MaccoBOM Aonu AMoKcuaa yrnepoga KapGOHaTOB. Pe3yJ'IbTaTbI aHanusa crnegywoume:

Uni Content of elements
Elements EAMEV'LH Conepxatine Test methods
SnemenThl naweperns | AS Reseived Air Dry Basis Dry Basis MeToab! McnbiTaHuii
Pabouee BosgyLHo-Cyxoe Cyxoe
CO. % 0.77 0.79 0.79 MOt e <°

Determination of characteristics of plastic layer was performed with results as follows:

MMokasatenu nnacToMeTpnyeCKUX XxapakTepucTuk. Pe3yanaTb| adanusa crnegywouime:

Attribute Unit Value Test method
EavHnua
MNokasaTenu BenuunHa MeToa ncnelTaHns
M3MepeHus
X mm 24 FOCT 1186-2014
Y mm 9

Ultimate analysis was performed with results are as follows:
Onpe,u,eneHme ANIeMEeHTHOro cocrtaBa opraHuqecxoﬁ Macchbl yrns. PeSyJ'IbTaTbI aHanusa cnegywouime:

Content
CopepxaHue
Element Unit As- Air-Dry Dry-Ash Test methods
OnemeHT EAnHMLbI Received Basis DI’)_/ Free MeToabl ucnbiTaHui
n3mepeHns ) Basis Basis
Basis BosaywiHo- Cyxoe Cyxoe
Pabodee Cyxoe 6e330nbHOe
Carbon ]
Maccosas fons % 80.35 82.00 | 82.49 89.01 | (O e o
yrnepoga
Hydrogen :
Maccosas fons % 4.24 4.32 4.35 4.74 O oty >0
BoJgopoaa
Nitrogen 0 FOCT 32979-2014 (ISO
Macconan onis a307a % 2.14 2.18 2.19 2.39 29541-2010)
Oxigen (by
differen ce) 0 OCT P 53355-2018
Maceosas aons Yo 2.35 2.41 2.43 2.64 (MICO 17247:2005)
Kucropoga (no pasHuue)

Determination of elements content was performed with results as follows:
OnpegeneHne cogepXxaHus anemMeHToB. PesynbTaTtel aHanvsa cnegyowe:

Content
Unit CopepxaHue
%E:r?n:ﬂt Eanmmuss | As-Received AE|Jr-D_ry Dry Basis szfptlﬂgﬁzfﬁm
namepeHus Basis asis y
BospayLuHo- Cyxoe
Pabouee
Cyxoe

Flourine MK/ 71 73 73 rOCT 33501-2015
MaccoBas gons gpropa
Chlgrine MKT/T 107 109 110 FOCT 33502-2015
MaccoBas gons xnopa
Arsenic FOCT P 54242-2010
MaccoBas fonsi Mbllbsika MKr/T 0.6 0.6 0.6 (NCO 11723:2004)
Phosphorous 0 rOCT 1932-93 (UCO
Maccopas fonst dhocdopa % 0.026 0.027 0.027 622-81)
Sodium % 0.171 0.175 0.176 rOCT 10538-87
MaccoBas gonsi HaTpusi
Potassium % 0.047 0.048 0.048 rOCT 10538-87
MaccoBas fons kanus
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Determination of chemical composition of ash was performed with results as follows:
Onpep,eneHme XUMUYeCKoro coctaBa 30Jbl. PeSyJ‘IbTaTbI aHanusa cnegywouime:

Components E;j:y'ltubl Percentage Test methods
KoMNOHEHTbI MaMepeHus: CopepxaHue MeToab! ucnbiTaHun
Silicon oxide % 43.40
Okcug KpemHus
Aluminum oxide 0
Okena antoMnHns Yo 28.20
Iron oxide % 6.30
Okecup xenesa
Titanium oxide % 1.10
Okena TUTaHa
Calcium oxide % 6.50
Okena kanbuus
Magnesium oxide % 2.60 rOCT 10538-87
Okena marHms
Potassium oxide % 0.70
Okenpa kanus
Sodium oxide % 290
Okevp HaTpus
Sulfur oxide % 6.50
Oxkcug cepbl
Phosphorus oxide 0
Okcua docdopa % 0.750
Manganese oxide % 0.080
Okcug mapraHua
Undetermined % 0.970 ]
HeonpegeneHHole
| (FE,O3+Ca0+MgO+Na,0+K,0)
0 - 0.265
MHOekc OCHOBHOCTYM 305bI (Si0,+A1,05)
Base/acid ratio of ash (FE,03+Ca0+MgO+Na,0+K,0)
OCHOBHO/KNCMOTHOE OTHOLLEHWE - 0.261
30nbl (SiO,+TiO,+Al,03)

Determination of free swelling Index was performed with results as follows:
OnpegenexHve nHaekca cBo6o4HOro BCcnyunBaHusa. Pe3ynbTathl aHanmsa cnegyowme:

Attribute Unit Value Test method
EanHnua
Mokasartenb BenuunHa MeToa ncneltaHus
n3MepeHus
FSi - 4.0 FOCT 20330-91 (MCO 501-81)

Determination of Grey-King coke type was performed with results as follows:

OnpepgeneHne Tuna Kokca no pen-Kunry. PesynbTarthbl aHanusa cnegyrwoliume:

Attribute Unit Value Test method
EannHnua
MokasaTtenb BenuunHa MeToa ncneltaHuns
n3MepeHusi
GK - D FOCT 16126-91 (MCO 502-82)

Determination of Roga Index was performed with results as follows:
OnpeageneHue nHgekca Pora. Pe3ynbTathbl aHanvsa cnegyrolime:

Unit

Attribute Value Test method
EavHnua
MokasaTtenb BenuunHa MeToa ncnblTaHns
n3MepeHust
RI - 19(1:5) FOCT 9318-91 (MCO 335-74)
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Determination of Caking Index was performed with results as follows:
Onpe,u,eneHme UHOEeKCa CneKaeMoCTu. Pe3yJ'IbTaTbI aHanmsa cnegywouiune:
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Attribute Unit value Test method
Eannnua
MNokasaTtenb BenuunHa MeToa ncnbltaHns
13MepeHust
G - 33(1:5) FOCT ISO 15585-2013

Determination of plasticity according to Gieseler was performed with results as follows:
Onpe,u,eneHme nnacTM4HOCTU No I'Msenepy. PeSyJ‘IbTaTbI aHanusa cnegywouimne:

Attribute Unit Value Test methods
Mokasatensb EavHuua namepenus BenununHa MeToabl ucnbiTaHui
Initial softening Temperature oC 443
McxopHas TemnepaTtypa pa3msirdeHust
Max. Fluidity Temperature oc 460
MakcumanbHas TemnepaTtypa Teky4ecTu OCT 32561-2013 (1ISO
Resolidification Temperature oc 477 10329:2009)
Temnepatypa 3aTBepaeBaHuUst
Max. fluidity KO/MUH 3
MakcumanbHas TeKy4ecTb

Determination of Audiber-Arnu Dilatometer test was performed with results as follows:

OnpegenexHve gunatoMeTpuiecKkux nokasaresnen B npubope Oanbepa-ApHy. Pe3ynbTathl aHanvsa cnegyrowume:

Attribute Unit Value Test method
MokasaTenb Epuryub BennunHa MeTtoga ncnbiTaHns
n3MepeHusi
Softening temperature oc 420
TemnepaTypa pa3msryeHuns
Max. contraction temperature oC 475
TemnepaTypa MakCMMarnbHOrO COKpaLLeHus
Max. dilatation temperature oc } IFOCT 13324-94 (ISO
TeMnepaTypa MakcyManbHOro pacluMpeHuns 349-75)
Contraction % 19
KoHTpakuus (a)
Dilatation % Tonbko cxatune
Ounataums (b)

Determination of Hardgrove Index was performed with results as follows:
OnpepeneHue ko3dduumeHTa pasmonocnocobHocTu no XaparpoBy. PesynbTaTbl aHanusa

crneayroliue:
Attribute Unit value Test method
EgvHuga
MNokasaTtenb BenuunHa MeToa ncnblTaHns
n3MepeHust
HGI - 79 FOCT 15489.2-2018

Determination of actual density was performed with results as follows:
OnpeueneHme AOEeACTBUTENIbHON NIOTHOCTU. Pe3ynbTaThl aHanusa cnegywuwme:

Attribute Unit Value Test method
EavHuua
MNokasaTenb BenuunHa MeToa ncneltaHuns
n3MepeHus
dd g/cm3 1.41 rOCT 2160-2015

Determination of apparent density was performed with results as follows:
Onpe,u,eneHme Ka»(yu.leﬁcn NIOTHOCTMU. PeSyJ'IbTaTbI aHanusa cnegyrouime:

Attribute Unit Value Test method
EavHnua
MokasaTtenb BenuunHa MeToa nenbiTaHmsa
n3MepeHust
da g/cm?3 1.30 rOCT 2160-2015
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Determination of real density in coke was performed with results as follows:
Onpe,u,eneHme AeﬁCTBMTeﬂbHOVI NAOTHOCTU B KOKCe. PeSyJ'IbTaTbI aHanusa crnegywouiune:
Attribute Unit Value Test method
EavHnua
Mokasatenb BenununHa MeToga ncnbiTaHns
n3MepeHus
d 3 OCT 10220-82
dr g/lcm 1.85 (CT COB 2229-80)

Determination of apparent density in coke was performed with results as follows:
Onpegenexve KaxyLencs NioTHOCTU B KOKce. Pe3ynbTaThl aHannsa crnegyowme:

Attribute Unit Value Test method
EavHnua

MokasaTtenb BenuunHa MeToa ncnbiTaHmsa
M3MepeHus

FOCT 10220-82
(CT C3B 2229-80)

da° g/lcm3 1.13

Calculation of coke porosity was performed with results as follows:
PacyéTHbIVi Noka3aTenb NOPUCTOCTU KOKca. PesynbTaT pacyéra crneayoLunii:

Attribute Unit Value Test method
Eannnua
MokasaTtenb BenuunHa MeToa ncneltaHus
M3MepeHus
[OCT 10220-82
0
Pr & 38.92 (CT C3B 2229-80)

Determination of ash fusibility was performed with results as follows:
Onpegenexve nnaBKoCTU 301bl.PesynbTartel aHanvsa cnegyoowme:

Unit Value / atmosphere
Attribute EHMHLua Benuuuta / Atmocgepa Test method
Mokasartenb MaMepeHis Oxidizing Reducing MeToa ncnbiTaHns
OKUCINTEIbHasA BOCCTAHOBUTEIIbHAsA
Deformation temperature o 1330 1280
Temnepatypa gedopmauum
Sphere temperature 0
Temnepatypa cdepbl C 1350 1310 OCT 32978-2014 (1SO
Hemispherical temperature oc 1380 1330 540:2008)
TemnepaTypa nonycdepsbl
Flow temperature oC 1410 1370
TemnepaTypa pacTekaHus
Determination of sulfur forms with the following results:
Onpegenexve copm cepbl. Pe3ynbTaThl aHanusa cnegyrowume:
Percentage
Unit CopepxaHue
Compounds Air Dry Test method
KOMMNOHEeHTHI EAVHMLIL A$ Basis DI’)_/ MeTopa ncnbiTaHus
n3mepeHus Reseived Basis
BospgyLuHo-
Pabouee c Cyxoe
yxoe
Sulphate sulfur ) % <001 <001 001
MaccoBas gons cynbgartHon cepbl
Pyrite sulfur ] % 0.01 0.01 0.01 FOCT 30404-2013
Oaccoa:fm ,ElOJ'II'r';: I'II/IpI/It';'HOI/I cepbl (ISO 157 1 996) (KpOMe
rganic su ur (by n.9.2.1)
difference) % 0.26 0.27 0.27
MaccoBas [onsi opraHM4eckom cepbl
(no pasHocTH)
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Determination of petrographic composition and metamorphism was performed with results as follows:
Onpe,u,eneHme neTporpaq)quCKux nokasarernieM u ctagum METaMOP(*)M3Ma. Pe3yJ'IbTaTbI aHanuza cnegywouwpe:

Reflectance indices RO:
[Nokasatenu OTpaXeHua:

Attribute Symbol Unit value Test method
n EgvHuya
okasarternb O6o3HaveHne BenuunHa MeTog ncnbiTaHus
13MepeHust
Random reflectance
Mpon3BONbHLI NOKa3aTenb OTPaXKEeHNs Ro r % 1.38
BUTPUHUTA
Minimum random reflectance
MUHUMaSTbHBIN MPOU3BONbHBIN ROmin % 1.25
nokasaTterb OTPaKEeHWs! BUTPUHMTA
Maximum random reflectance
MakcuMarbHbIN NPOM3BOIBbHbINA ROmax % 1.55 r(ag(-; l; 450546_292'38;'"
nokasartesib OTpaXeHusa BUTpUHUTa :
Standard deviation o i 0.07
CraHgapTHOe OTKIIOHEHMe
Rank of coal i ) vV
Cragusa metamopcusma
Number of gaps n ) 0
Konunyectso pa3pbiBoB

Determination of maceral components was performed with results as follows:
Onpe,u,eneHme MauepanbHoOro coctaBa. Pe3yJ'IbTaTbI aHanusa cnegywuime:

Attribute Symbol Unit value Test method
MNokasaTtenb O60o3HaveHne Enunmua BenuunHa MeToa ncnbiTanms
M3MepeHust

Exinite L % 0

JIunTuHuT

Vitrinite Vit % 52

ButpuHut

Semivitrinite sV % 7

CeMuUBUTPUHUT

Inertenite I % 41 FOCT P 55662-2013

MHepTuHUT

Total inerts SOK % 46

CogfepxaHvie oToLlaloLLMX KOMNOHEHTOB

Organic mass OM % 94

OpraHuyeckas macca

Mineral Matter MM % 6

MwuHepanbHble BKIYEHNs

Determination of mineral components was performed with results as follows:
Onpe,u,eneHme MUHepanbHbIX BKITIOYEHUN. Pe3yJ'IbTaTbI aHanusa cnegywouimne:

Attribute Symbol Unit Value Test method
n 06 Eavniua B M
oKa3aTelb O3Ha4vyeHune enmn4nHa €eTo UCNbITaHUA
n3mepeHua
Clay o
MmuHa Mgl /0 5
Sulfides 0
Cynbduapl Ms % 0
Carbonates o
KapGoHaTbi Mk %o 1 FOCT P 55662-2013
Quartz Mkr % 0
KBapy
Other .
Mpouve Mpr " 0
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Determination of vitrinite reflectance was performed with results as follows:
Onpep,eneHme NnoKasaTtesisi oTpaXeHUsA BUTPUHUTA. PeSyJ'IbTaTbI aHanusa cnegywwiue:
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Reflectance Frequency Test method
[Nokasatenb oTpaxeHua YacToTa METO,D, ncnblTaHna
1.25 1.29 1.275 8
1.30 1.34 1.325 26
1.35 1.39 1.375 29 FOCT P 55659-2013
1.40 1.44 1.425 20 (NCO 7404-5:2009)
1.45 1.49 1.475 11
1.50 1.54 1.525 6
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Determination of CSR / CRI was carried out using coke obtained after the laboratory carbonization of 2
subsamples of charge coal with a total weight of 4 kg in accordance with TOCT 9521-2017 “Coals. Method
for the determination of coking property”:

The size of openings of the screen used when determining CSR is equal to 10 mm.

Onpepenenve nokasatenen CSR/CRI BbINONHEHO U3 KOKCa, MOMYy4EHHOro Npu NabopaTopHOM KOKCOBaHWMM 2 HABECOK YrOfbHON LUMXTbI
obuert maccon 4 kr B cootBeTcTBUMM ¢ TOCT 9521-2017 “Yrnu kameHHble. MeToa onpeaeneHns KOKCyeMocTu”:

Pa3mep oTBepcTuiA cuTa, Mcrnonb3yemoro npu onpefeneHun nokasatens CSR, paseH 10 Mm.

CRI and CSR tests was performed with results as follows:
OnpegeneHue peakuMoHHon cnoco6HocTu (CRI) M npoyHocTM Kokca nocne peakuuu (CSR). PesynbTathl aHanusa cnegyowime:

Attribute Unit Value Test method
eavHnLbI
MokasaTtenb BenuunHa MeToa ncnbelTaHuns
n3MepeHusi
Average Coke Strength Index (CSR) % 51.2
MpoYHOCTb KOKCa Mocre peakumm ) [OCT P 54250-2010
Average Coke Reactivity Index (CRI) % 371 (MCO 18894:2006)
PeakunoHHasa cnocoBHOCTbL KoKca ’

Determination of coking property meter was performed with results as follows:
OnpegeneHne nabopaTopHoM KOKcyeMocTU. Pe3ynbTaThl aHanusa crnegyouime::

Attribute Unit Value Test method
EnnHnupl
MokasaTtenb BenununHa MeToa ncnblTaHns
n3MepeHust
Yield of coke oversize 25mm 0
% 90.5
Bbixoq Kokca 6onee 25 mm, Mas
Yield of coke undersize 0-10mm % 71 FOCT 9521-74
Bbixog kokca knacca 0-10 mm, My
Laboratory strength index of coke 0
% 86.0
[MpoyHoCTE TENa kokca, MM

Il ANALYSES WERE PERFORMED IN SUBCONTRACTED LABORATORY:
Il AHanu3bl 6b1IM NpoBeAeHbI B CyOKOHTpakTHOM naboparopuu:

Up Upon the Client's instructions, the samples have been transmitted AO "Zapadno-Sibirski Ispytatelny
Centr" (Accreditation Certificate No. RA.RU.21AA07 dd. 17.02.2015) for analysis and the findings reported
by AO "Zapadno-Sibirski Ispytatelny Centr" were reported as follows:

The results are reported herein for convenience only. SGS has no liability for these results, which
remains with AO "Zapadno-Sibirski Ispytatelny Centr" that produced these results.

CornacHo MHcTpykumsam KnueHTta obpasubl 6b1nu nepeaansl B AO "3anagHo-Cubupckun
ucnbiTaTenbHbIN LeHTp" (CepTudmkat akkpeantauum No. RA.RU.21AA07 oT. 17.02.2015) ans
aHanu3sa, u pe3ynbTaTbl, nonyyeHHble B AO "3anagHo-Cubupcknin ucnbiTaTenbHbIA LLIeHTP"

cnepyowue:
[aHHble NpuBeaeHbl 30eChb UCKMYMTENBHO YCNOBHO, U SGS He HeceT OTBETCTBEHHOCTM 3a pe3ynbTaThl, NonyyeHHble B AO "3anagHo-
Cunbupckuin ucnbiTaTenbHbl LeHTp". OTBETCTBEHHOCTL ocTaeTcs 3a AO "3anagHo-Cubupckuii cnbiTaTenbHbIA LEHTP".

Determination of elements spectroscopy content.
Onpe,u,eneHme SIeMeHTHOro crneKkTpasibHOro aHanusa:

Element EUnit Content Test method and No. ND
OnemeHT AnHnla CopepxaHue MeTog ncnbiTaHua n Homep H
13MepeHus
Ba (bapun) % 0.08
Be (Bepunun) % 0.0001
B (bop) % <0.001
Bi (BucwmyT) % <0.0002 MpPUBAMKEHHO-KONMYECTBEHHbIV CEeKTparbHbIA aHanus
V (Banagun) % <0.001
W (Bonbgpam) % <0.002 M Ne 9-C-89
Ga (Mannun) % <0.0001
Ge (lepmaHun) % <0.0002
Y (UtTpun) % 0.002
SGS Vostok Limited 312-24, Ordzhonikidze Street, 654005, Novokuznetsk, Russia
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Yb (UtTepbun) % 0.0002
Cd (Kagmnin) % <0.001
Co (KobanbT) % 0.0002
La (JlaHTaH) % 0.001

Li (NMutnn) % <0.001

Mn (MapraHeL) % 0.004

Cu (Megpb) % 0.0001

Mo (MonunbaeH) % <0.0001

As (Mbiwbsk) % <0.01
Ni (Hukenb) % 0.0002
Nb (Hnobwuit) % <0.001
Sn (OnoBo) % <0.0002
Pb (CsuHeL) % <0.0002

Ag (Cepebpo) % <0.00001
Sc (CkaHauni) % 0.0002
Sr (CTpoHuWui) % <0.01
Sb (Cypbma) % <0.002

TI (Tannun) % <0.001
Ta (TanTan) % <0.01
Ti (Tutan) % 0.1
P (®ocdop) % <0.1

Cr (Xpom) % <0.001
Zn (LmnHk) % <0.003
Zr (UmpkoHuin) % 0.01

The Company's involvement has been limited to implementing the Client's instructions, which requires the Company to submit the
denoted sample(s) or test(s) for analysis by a third-party laboratory. The Company is not responsible for those analytical results, the
responsibility of which remains with the laboratory that produced those results.

Yuacmue KomnaHuu 6bi510 02paHUYeHO 8bInoiHeHUeM uHcmpykyut KnueHma, komopsiti nompebosarsn, ymobsl KomnaHusi npedocmasuna 0603HaqYeHHYo
npoby (6b1) unu mecm (mei) Onsi aHanusa cybkoHmpakm+ou nabopamopued. KomnaHusi He Hecem omeemcmeeHHOCMU 3a MOJyYeHHble aHanumu4yeckue
pesynbmambl, 0MeemcmeeHHOCMb 3a KOmopble coxpaHsiemcsi 3a nabopamopuell, komopasi nosny4una daHHbIe pe3ybmamal.

The denoted sample(s) or test(s) were analyzed by a third-party laboratory. The Company is not responsible for those analytical results,
the responsibility of which remains with the laboratory that produced those results.

O6o3HayeHHast npoba (6b1) unu mecm (mbi) 6binu NpoaHanu3uposaHsl cybkoHmMpakmHouU nabopamopued. KomnaHusi He Hecem omeemcmeeHHOCMU 3a
rony4YeHHble aHanumu4ecKue pesynibmaimbl, 0meemcmeeHHOCMb 3a KOmopble coxpaHsemcsi 3a nabopamopueli, Komopasi nonyquna 0aHHble
pe3ynbmamel.

Values are reported to relevant number of significant decimal places. This can result in small rounding differences between Moisture
Conversions.

YkazaHHble 3HaqyeHusi delicmeumerbHbl Ons coomeemcmsyrouux 3Ha4YeHull OecsImuUYHbIX 3HaKo8. Amo Moxem npusecmu K HEe6OoNbUWUM OMKITOHEHUSM
3HayeHul enazu Ha pa3Hble COCMOSIHUS 8 pe3yribmame OKpyereHusl.

This document is issued by the Company under its General Conditions of Service accessible at http://www.sgs.com/en/Terms-and-
Conditions.aspx. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein.

Any holder of this document is advised that information contained hereon reflects the Company’s findings at the time of its intervention
only and within the limits of Client’s instructions, if any. The Company’s sole responsibility is to its Client and this document does not
exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. Any unauthorized
alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the
fullest extent of the law.

Hacmosawul 0okymeHm ebinyuwieH KomnaHueli & coomeemcmeuu c¢ «Obwumu Ycrnosusmu Oka3saHusi Ycnye» (http://www.sgs.com/en/Terms-and-
Conditions.aspx) Obpawaem gHuMaHue Ha ycro08usi 06 oepaHu4YeHuUU U 0c8060X0eHUU 0m 0MeemcmeeHHOCMU U topucOUKyUU.

JTrobol Oepxkamenb Hacmosweao 00OKyMeHma U3sewWeH, 4mo UHGopMayusi, cooepxaujasicsl 8 HEM, ompaxaem MmosbKo ¢hakmbl, nonyyeHHble KomnaHuel
8 MOMeHm npoeeOeHu;i UHCrieKyuu, U UCKMwYumeslbHO 8 pamMkax UHcmpyKuutJ Knuenma (ecnu makoesble UMeJ‘IUCb). KomnaHusi Hecem
omeemcmeeHHOCMb mMorbKo rneped ceoum KnueHmom, o0Hako daHHbIl O0KymeHm He ocgoboxdaem dozosapusaroujuecss CmopoHbI OM 83auMHbIX Npas u
obsizamesibcme 8 coomeemcmeuu C 3ak/toyeHHbIM coenaweHueM. Jlobbie HeCaHKUUOHUpPOBaHHble U3MeHeHUs, noaaenKa, qbanbcucpw(auun,
KoruposaHue codepxaHusi unu ogopmeHusi daHHO20 OOKyMeHma S8Msitomcsi He3aKOHHbIMU, a Hapywumenu mMmo2ym rnodeepeHymbcs rpecnedosaHuro 8
ycmaHo8/1eHHOM 3aKOHOM MopsioKe.

The above reflects our findings for analyses of submitted sample(s) only and does not refer nor verify any shipment. This report is not
applicable for L/C negotiations.
Bb/wenpueeOeHHb/e OaHHble ompaxkatom pe3yribmambel aHasnu308, npeOocmaeneHHb/x Ham 06pa3uoe u He nodmsep»(@afom KaKy.‘O-ﬂuﬁO omepy3sKy.
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Hacmoswul omyem He sienssemcsi ocHogaHueM Orsi epe2o8opos Mo aKerOumuey.

The sample(s) to which the findings recorded herein (the “Findings”) relate was(were) drawn and [or] provided by the Client or by a third
party acting at the Client’s direction. The Findings constitute no warranty of the sample’s representativeness of any goods and strictly
relate to the sample(s). The Company accepts no liability with regard to the origin or source from which the sample(s) is [are] said to be
extracted.

Obpasey, nubo obpasybl, pesynsmamsl uccredosaHuli KOMopbIX npedcmasre 6 _amom QokymeHme («Pe3ynbmamei»), 6binu omobpaxsl u [unu]
npedocmasneHsi Knuermom nu6o mpemseli cmopoHol, delicmeyroweli no paciiopskenuro Knuexma, PenpesenmamugHocmb 06pa3yoe o 0OmHOWeHUto
K KakoU-nu6o mapmuu moeapa He 2apaHmuposaHa, U daHHble pe3y/bmambl,HanpsiMylo OmHOcsIMEs uwWwb K npedcmasneHHoMy obpa3uy (o6pa3uam).
KomnaHusi He Hecem omeemcmeeHHBCMU 8 OMHOWEHUU MPOUCXOXOeHUs @é';a U [unu] UCMOYHUKA;0M KOMOPO2O OH 6biT OMOBPAH.
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